BROADMOOR MAN UAL

& LTH Series

Attachments
& Accessories




Froduct Identificatlon:

Whin erdering parts, keep your producks serfal number and mandashurer's nomber in mingd, Variations may ecour in a par betwesn
sarly & later model products, causing the product serial number to be listed in the parts description whenever these vaniations ocour.

Record your LD numbers bete for quick, future reference.
Product Mig. No. SiN Mower Mfg. No. & o
Attention:

Standard torques appear in a chat at the end of the manual, while imponant individual torgues are given on specific parts drawings.

CRITICAL and MAJOR notations point eut impertant facts or instuctions which relate o parsenal safely and proper maching
pperatien. Any GRITICAL notation [ﬂ which may appear in this book, pinpeints characteristics which, if not properly follpwed,

can create a safety hazard. Any MAJOR natation m which rmay appear In this beok, marks charactenstics which, i not properly
followad, may result in operating failure, shertened product e, or greatly reduced quality of the unit. For your conwenienca, assembly
nates are included in parts drawings to assist in rapair and assembly of unit.

SIMPLICITY BRAND PRCDUCTS
OILS - SPECIFRICALLY BELENDED OF HIGH QUALITY BASE TOUCH-UP PAINT keeps equipment in showeoom condition.
:ILSE& ADDITIVES. f Spray Cans | Cuarts [ Daubers-12 Per Cin.
pecial Worm Gear Oll: Required for protection of brass gears .
and mating parts. For Producls Buitt After Bf1/85. .
= Cold Weather Worm Gear Ol for snowthrowers with worm Deep Orange 1885612 | 1885616 Mixed .
gear drive. B O, Bottle, Part #1704636, Case of 126 02, 13 Oz. Lan 1685613 . |8 DeepOr., 6 Whit
E’U'H']EE. Part $1665406. Case 12 Cans 1685614 12 0z, Bottles
Multl-Furpose Hydraulle/Tranamission Qil for Use in most ‘Gloss Black® 1885641 | N/A
hydraulic applications, and hydrastatie transrilssions. Specific 13 Oz Can 1685633
Simplicity applications: All hydrostatic transmissions, all bavel gaar Case 12 Cans 1665640
cazes. Casze of 12 Quarts, Part #1685516, 2-1/2 Gallon Can- “White" 1680032 | Ses Above
talner, Part #15855349. 13 Oz Can 103049
SAE 5W-20 SF/CD Cold Waather Enging Qil for use In all four Case 12 Cans 1685178

cycle and dissal engines at 30° temp. and under. Case of 12
quarts, Part #1885576, _
SAE 15¥y-30 SF/CD Englne Ol for gas and diesel engines, warm '\,I
weather sgs anging marcfacturer recammendations. Case of 12 !
quarts, Part #1685554. -
SAE 30W SG/CC Betergant Englng Qll for use in four eyele lawn

and garden engines at operating ternp. of 32° and above. Also

racammendead Tor usa in hydrostatie ransmissions wheare 30W oll

is specihed. Case of 12 quarts, Part ¥1885859.

CEGREASER, DEGRIMER, PARTS CLEANEH romoves greass,
il dirt and grime without karming paint or decals.

Consult decal on equipment for proper cofor.

1 Quart wiTrigger Spray 1685619
1 Gallon Bottle 1635621
Extension Sprayer for
Gallon Bottle 1685G23
AVAILABLE ACCESSORIES:
DESIGNER SEAT COVERS are double stitched, sasy care HOUR METER KIT, Part #15855235.
vinyl. Keaps new seats new, makes wom seals laok new. GREASE GUN KIT has 12" flexible hose to get into tight
Small Seat Cover w/Pockat, Part #1885540. Fils all Rear spots with eass, Kit contains: gun and 1-8 Oz, ube of
Engina Riders, FC, AT Seres Tractors. grease. Part #i685510. For replacement tube, ardar
Large Seat Cover w/Packet, Part #1685541, Fits all 12.5 Part #103077.
& 16 LT and GT Series Tractors. CHROME "Mocn® Hubcaps
Seat Covar, Part #1685577, Fits all 18 & 20 GTH Tractars. 4" Rim 163114
PNEUMATIC TIRE SEAL seals all leaks inclugding bead loaks & Rim 156210
and punciures up b 316 nch diameters. Prevents flats for 8 H'”:' 136211
tread life of tire. Awailable in following amounts. 107 Rim 1667782

Case of 12 -11 Oz Tubes 1685537 12" Rim 154505
Case of 24 -11 Oz Tubses 1685525 --

5 Gallon Pai 1685527 O.

Extend Equipment Life - Use Only Genuine Simplicity Parts & Accessories
Available at Your Local Simplicity Dealer




Table of Contents

1600236
1690555
1691520

1691521
1691522

1641767

1681791

1691829

1681832
1691833
1691837
1691838
1691867

1691868

1691869

1691870
1692039
1692041

1692089
1692090
1692356

DUMP CART... vl
WEIGHTS, HEAH WHEEL vt
42" SNOW/DOZER BLADE vl
{(Requires 1691832 Lift ster}
36" SNOWTHROWER
42" SNOWTHROWER
Body & Rotor Grnup......... vreaaniB
Crive Group... — )
Spout Group ... - w12
TWIN BAG GHASS CATCHEH
Adaptar, Blade & TUDE GIOUP o urerirsiisessina e esss e sessevassmsssssessesssssssras 14
Cover Group.... 1
Hitch Group .. ....18
TURBO TWIN EAG GATCHER
Cover Gr-::up...... ... 16
Hitch Group ... RO |-
Tube Group .. w20
36" & 42" SNDWTHFIDWEH HITCH
HIECH GIFOUD c.vevvesisrassmsniisssiere s e ce e ssmssasm s ss s sn e s e ces e aeeeemeeeersoesrmsseasrns sasmes 22
Bracket & Lift Rod Group ..o veesssmseissns . .
MANUAL LIFT LEVER KIT ... .
42" SNOW/DOZER BLADE HITCH ... ernrirer iR e e s ... 28
FRONT COUNTERWEIGHT ......-..coonursmimmnisnsssnins S | )
WEIGHT BOX ..., w0
ag" TURBO BLOWER
Turbo Housing Group ... v 32
Arbor & Deflector Group ... —T
44" TURBO BLOWER
Turbo HOUSING GroUP « e vermnirmnssmmssrsanns nna 32
Arbor & Deflector Group ... -
QUAD BAGGER DUMP CART
Durmp Cart Gmup .......................................................................................... 38
Hitch Group .. .40
QUAD BAGGEH w2
42" SNOWIDDEEFI BLADE HITCH -28
40”7 SNOWTHROWER HITCH - MANUAL LIFT
Hitch Group ... . .44
Bracket & Manual Llft Fi:nd Grcrup ................................................................... 46
38" MULCHING MOWER KIT ...iimciicniaimiassieemc e s sesressssnssssassssssnssassens 48
44" MULCHING MOWER KiT ....... .50
40" SNOWTHROWER
{Requires 1692041 Hitch, 1691832 Lift Lever & 1690555 Whesl| Weights)
Frame, Drive & GearbioX Group wu e sesisrssersssssssaninsssasss s ssast s seiras 52
Hitch SUPPOI GIOUD ti e sisanmm s sisss e ee e seerm s e sms e srsrasemsreen 54
Chute & Handorank GrOUD e e ecsrrsressosss s ssrmsssssssssssstessesoesemeeneesce 56
0 T P PO -
DECAN GROUD vaiinisiinsiitasscsmnssmems s e s tnassna 11 a0 14 e e e s esms e ms s smeemenenssmarans 60



Dump Cart Group

Hag

MNOTE: Lisa standard hardware
torque spec. chart unleas
otherwise notad,



Mfg. No. 1800238

Dump Cart Group
Ref. Part
Neo. Ha. Gty. Dascriptien
1 102005 1 PLATE, Box Guids
2 102024 1 PVWOT ASSY., Box
3 102027 1 AYLE ASEY.
4 102035 1 FRAME ASSY.
) 102037 1 TONGUE ASSY.
& 102049 1 PLATE, Box Catch
7 102051 1 CLEWVIS ASSY,
1) 102075 i SFPRING, Torsion
g 170320 2 WHEEL & TIRE ASSY. {Incl. Ref. Nos. 10, 11, 12, 13)
10 102052 2 TIRE
11 153038 2 TUBE, 400 x 8
12 156316 4 BEARING
13 170319 a WHEEL
14 8151078 2 BUSH I NG
15 102004 2 P, Plvot
16 105240 i FIM
17 1921210 2 CAPSCREW, Hex, 3/8-16x 1
18 216950 3] HNUT, Hex, Full, 37816
19 216265 & LOCKWASHER, 375
20 1217378 a WASHER, 3/8
21 1921978 2 CAPSCREW, S5HG-18x 2
22 1820415 2 CAPSCREW, Hex, 3/8-16 x 1-1/4
23 1918196 3 PIM, Quick
24 1918433 2 WASHER, Plain, 3/4
o5 1418459 2 COTTER PIN, 3118 x 1-142
o6 1022130 2 CAPSCHREW, Hex, 3/B8-16 x 2-1/4
a7 1R23362 2 WUT, Hex, Full, 5/16-18
28 1930651 1 NUT, Hex, Centerlock, 3/8-16
29 Q30596 1 CAPSCREW, Hex, 3/8-16 % 2-3/3
30 1668478 1 TRAILER & END GATE ASSY.
31 1668462 1 GATE END



Aear Wheef Weighit

17

MNOTE: Use standard hardware
torque spec. chart unfess
otherwiss notad.



Mfg. No. 1690555

Rear Wheel Weight
Rat, Part
Na, Ne. Qty. Description
] 1980512 2 CAPSCREW, Hex Hd., 3/8-16 x 8-3/4
{2-1/2 Thread Length)
2 1 WEIGHT, Wheel
3 1924940 2 WASHER, Flain, %8
4 19165950 2 NUT, Hex, Full, 3/8-16

* It a wheel welght Iz needed crder Mig. Ho. 1690555. (Incl. Ref. Hos. 1-4.)



42" Bnow/Dozer Blade

1564

MOTE: Usa slandard hardware
torque spec. chart unless
otherwise noted,



Mfg. Na. 16915260

42" Snow/Dozer Blade
Raf. Part
No. No. Qty. Dascriptlon
1 170881 T 1 BLADE ASSY,
2 1 1. PLATE
3 1217372 4 MUT, Hex, Full, 516-13
4 16751898 2 EYEBOLT
h 101126 2 SPRING, Tension
B 1708818 1 FHAME ASSY., Pivot
7 1822134 2 MUT, Hex Lock, 1/2-13
8 105051 2 SPACER
9 18920328 p CAPSCREW, Hex, 1/2-12 x4
10 107106 z EHOE ASSY.
11 1824940 4 WASHER, Plain, 3/8
12 1816365 10 LOCHKWASHER, 3/3
13 1921965 4 CAPSCREW, Hex Hd., 3/8-16% 3/4
14 107045 1 FLATE, Waar
15 159163950 G MUT, Hex Full, 3/8-18
18 1531368 8 CARRIAGE BOLT, 3/8-16 % 1



36" & 42" Snowlhrower - Body & Rotor Group

wTg

Mawnt to
Lractor frame.

Clearance between

. outside of sprockat
and slde plate to be
A1 06,

MWOTE; Wee slandard hardware
iorqud spec. chart unless ﬁ
otherwise noted.

A\ CAUTION
TO AVGID POSSIBLE INJURY

« REFER TO OPERATOR'S MANLAL FOR SRFETY = D KOT USE HRAXDS 70 UNPLUG GHUTE OR
AND DPERATING [¥3TRUCTIONS, AUGER,
« HEEP ALL GUARDS AND SHEELDS IN PLACE. = ALWAYR DIRECT DISEHARGE 50 ﬁs II:I g
. EEEE'I Euﬁllzﬂrﬁ fﬁrrﬂsuﬁ ':'CEE{' u.uritEu TaﬂE funz ryanPFEE nEr] DAMASE Tt FEASDNG D Torque to
CEMPLETE SEOP BEFORE SERVICIAG OR = NEYER ALLOW AMYONE IM FRONT DF Ref. Ho. 26 13-17 1. Ibs.
LN PLUEENE OFEARTING MACKINE.




Mig. Nos. 1631521, 1691522

36" & 42" Snowifirower - Body & Rotor Groug

Red, Part
No. Ho. Oty, Descriptlen
1 1713541 i EODY & FRAME ASSY. (1801521, 369
1713342 1 BODY & FRAME ASSY. (16891522, 427
2 1713624 2 SKID
3 1924340 4 WASHER, Plain, 13/32
4 1916965 5 LOCKWASHER, 3/8
3 1916950 & MUT, Hex, Full, 3/8-16
5 106883 1 SCRAPER, Body (1691521, 36")
106746 1 SCRAFER, Body (1691522, 42")
¥ 1676632 1 PLATE, Side
B 173934 2 BEARING, Cartridne
9 1921332 ] CAPSCREW, Hax, 5/16-18 x 3/4
10 106653 1 SPROCKET, Rotor
11 1928721 1 BETSCAREW, 5116-18 % 5/16
12 172278 a FLANGE, Bearing
13 172278 a FLANGE, Bearing
14 151040 1 KEY
15 106856 1 ROTOR ASSY. (1651521, 236"
116748 1 ROTOR ASSY. (1891522 42"
16 1923358 T N UT, Hex, Lock, 1 /4-20
(CHy. & on 1691522, 427
17 1916964 2 LOCKWASHER, 174
18 1923362 3 LOCKNUT, Hex, 5/16-18
19 1931348 4 CARRIAGE BOLT, 3/8-16x 24
20 1917356 4 LOCKMWASHER, 5/16
21 1917372 4 MUT, Hex, Full, 5/16-18
22 19219509 b CAPSCREW, Hex, 1/4-20 % 5/8
{Oty. 10 on 1681522, 42°)
23 106774 1 DEFLECTOR
24 1925205 4 CAPSCHEW, Hex, 5/16-18 x 5/8
25 1916326 2 WASHER, Plain, 11/32
26 1679208 1 DECAL, Safety
27 171385 i BEARING
a8 1701917 1 LEVER ASSY.
a9 1679232 1 SPRING
30 1656335 1 LINK
K¥| 1924358 2 WASHER
32 176934 1 GRIF
a3 108717 1 SPACER
34 1921577 1 CAPSCREW, 5H6-18 x 1-1/4
as 1921868 1 CAPSOREW, Hex, 3/8-16 x 1-1/2
a8 1919381 2 WASHER, Plafn, 3416
ar 1922755 1 WASHER
a8 1 |.D. PLATE
39 1701940 1 DECAL, Caution
4() 1835048 5 MUT, Hex, Flange Lock, 5/16-18
11 167748h 1 DECAL, Safety
42 1916622 a2 MUT, Hex, 1/4-20



36" & 42" Snowthrower - Drive Group

g

Torque to
1317 & 1bs.

Must ba parallet to blower
housing within 178" when
assembled.

Grease when assemblad.

Sprocket must be in ling
- wilh driven sprocket within 06

Tarque Lo
A0-45 ft [bs.

Apply grease to
entire length of
chain (Lithium Moo 2)

MOTE: Uzt standard hardware
torgQue spec. chart unless
otherwize noted.

10



Mig. Nos. 1691521, 1691522

38" & 42" Snowthrowsr - Drive Group

Rel Part
Ho. No. Oty. Cescription
1 1928721 1 SETSCREW, 5/16-18 x i/2
g 171248 1 PULLEY
3 19227 2 CAPSCHEW, Hex, SH&6-18 x 1-3/4
4 1666145 2 CLAMP
5 aogi012 4 WASHER
B 154255 2 BEARING, Needie
7 amM133 1 FITTING, Grease
g 1651034 1 HOUSING ASSY., wBearings (1681521, 367
{Incl. Ref. No. )
1650055 1 HOUSING ASSY., wiBearings (1691522, 421
{Incl, Rsf. No. B)
a 1917372 2 NUT, Hax, Full, 5116-15
10 1817356 2 LOCKWASHER, 5716
1 1928352 7 LOCKMUT, Flange, 3/8-16
12 05123 1 KEY
13 106860 1 SHAFT ASSY. (1891521, 367
108757 1 SHAFT ASSY. (1691522, 427
4 1685105 2 SPACER
is 171242 1 CHAIN {Augsr Drive)
16 1676733 1 GUARD, Chain
17 1960244 2 SCREW, Hex, Whizlock, 3/8-16 x 2-3/4
18 1934654 3 SCREW, Hes, Whizlock, 3816 x1

1



36" & 42" Snowlhrower - Spout Group

=15
Install clip
at approx. a 45°
angle to canterling
al rod.
hus! b snug bl
fren Lo rotato whon SNy > 76
asgembled. . ) / -

MOTE: Use standard hardware
torque spec. chart unless
olharwlze noted.

12



Mfg. Nos. 1691521, 1831522

35" & 427 Snpwihrower - Spout Group

Ref, Part
No, Neo. Qty. Desctription
1 166779 1 DEFLECTOR
2 1919326 3 WASHER, Plain, 5116
3 1670578 1 KNOB
4 1823382 1 LOCKNUT, Hex, 5A16-18
5 19173256 3 LOCKWASHER, 516
51 19717372 3 MNUT, Hex, Full, 516-18
7 1931335 1 CARRIAGE BOLT, 5/16-18x1
5 1936482 a CAPSCREW, Hex, 5/16-18 % 3/4
9 1667720 2 SPACER
10 1704294 1 GHLUTE ASSY,
11 171373 1 WASHER, Cup
12 1218326 1 WASHER, Plain, 516
13 171362 1 CABLE ASSY.
14 1921210 2 CAPSCREW, Hex, 3/8-16x 1
15 1930845 2 NUT, Hax, Flange, 3/8-16
16 1707522 i ARM, Support
17 1918447 2 COTTER PIM, 3/32 x 34
18 171382 1 CLAMP
8 1927409 1 SCREW, Hex, Taplite, 1/4-20 x 3/3
20 121175 1 LINER
21 152050 1 GUIDE, Red
22 192121 1 CAPSCREW, Hex, 5H16-18 x 1-1/2
23 173417 1 RO ASSY., Spout
24 176933 1 GRIP, Handle
25 1704446 1 GUARD ASSY., Chute
26 18680126 2 PUSH NUT
27 17134198 i HAMDLE, Spout Control
28 1823325 2 CAPSCREW, Hex, 5/16-18 x 7/8
29 1835048 2 NUT, Hex, Flange Lock, 5f16-18
K14 1677488 1 DECAL, Blower Houslng

13



Twin Bag Grass Calcher - Adapler, Blade & Tubs Group

21

a, e
U P

NOTE: Use standerd hardware
torqua spee, chart unloss

othorwise noted.

13



Mfg. No. 1691767

Twin Bag Grass Catcher - Adapter, Blade & Tube Group

Ref. Part
MNo. Ho. oy, Description

1 1703765 1 TUBE, Transafer

2 1704603 1 LATCH, Tube

3 1960185 1 WASHER, Flat

4 1835048 1 NUT, Flange Lock

5 1704341 1 WASHER, Special

51 1919438 3 MUT, Hex, Lock Esna, SHE-18

7 1705010 1 ADAPTER, Blade, High Lift

8 1704977 1 BLAGE, High Lift. 38" Mower

a 1980371 3 CAPSCREW, Hax Hd., 5M16-18 x 3/d
10 1831338 2 CARRIAGE BOLT, 5/168-18x 1-3/4
11 1931332 1 CARRIAGE BOLT, 5/16-18 x 5/8
12 1704765 1 BAFFLE, 38" Mower
13 1917356 4 LOCKWASHER, 416
14 1917372 4 MUT, Hex, S/16-18
15 1702665 2 SFACER
15 1931339 1 CARRIAGE BOLT, 5A16-18x 2
17 19286598 i WUT, Hex, Canterlock, 5/18-18
18 1679163 i WING NUT ASSY.
19 1704355 1 BRACKET, Attachment
20 1703770 1 ADAFTER
b | 1960122 1 CAPSCREW, Hex Hd.
22 1918326 1 WASHER, Flat

15



Twin Bag Grass Catefror - Caver Group

207a

MOTE: Usc standard hardware
torque spec, chart unless

otherwise nolad.

16



Mg, Nos, 16821767, 1681781

Twin Bag Grass Catcher - Cover Group

Ref. Part
Ne. No. Gy, Description
1 17040568 1 COWVER ASSY, (Incl. Ref, Nos. 2, 5, 5, 6 & 32-35)
2 1703700 1 SCHEEN
3 1928519 2 MUT, Hex, #10-32
4 1703853 1 HANDLE, Laleh
= 1675043 4 RIVET, Pop
5 1990537 4 WASHER
7 1080531 2 SCREW, Truss. Hd., #10-32 x 172
8 1704057 1 SEAL, Clip
) OB{1367 2 PIN, Raund Head
10 1031333 4 CARRIAGE BOLT, 516-158 x 3/4
11 1702855 2 HOOP, Bag
12 1702764 2 BAG, Grass
13 1732807 2 HANGER
14 1672023 2 CLAMP
15 1817356 4 LOCKWASHER, 516
16 1817372 4 NUT, Hex, 5/16-18
17 1960221 2 CLIP, Hairpin
18 1921966 4 CAPSCREW, Hex Hd., 3/8-16 x 7/8
19 1703822 1 CROSS ASSEY.
20 1928352 4 MNUT, Hex, Whizlock, 3f8-16
21 1960252 5 CARRIAGE BOLT, 1/4-20 x 58
22 1960077 2 MUT, Hex, Lack, #58-32
23 1960096 2 WASHER
24 1704507 1 STRAP, Tube Support
25 1827428 2 SCREW, Taptite, 1/4-20 x 3/8
26 1830642 5 LOCKMUT, Flange, 1/4-20 End Logk
&7 1960339 1 SCREW, Round Hd., #8-32 x 7/8
28 1960381 7 RIVET, Pop
29 1704075 1 SUFPPOAT, Tube
30 1704135 1 SEAL, Cover
E 3| 1704508 3 BERACKET SEAL
32 1960400 1 SCREW, Self Tapping, #10-12 % 5/8
33 1921319 1 WASHER, Plain, 1/4
34 17055876 1 CABLE, Bouble Laop
35 1933666 1 WUT, Speed
36 1704180 2 WINDOW
37 1704405 1 BECAL, Safety
38 1BET 248 i CLIP, Ganoe
38 1704075 1 TUBE SUPPORT ASSY,
{Incl. Ref. Nos. 22, 23, 24 & 27-31}
40 1675707 2 SLIP, Tube

° A WARNING ©

D0 NOT OPEN GOVER WITH ENGINE RUNNING
00 NOT OPERATE ENGINE WITHGUY

GOMPLETE CATCHER IN

PLACGE

WHEN OPERATING ON SLOPES

REFER TO OPERATOR'S
FOR COUNTERWEIGHTS

MANUAL

Ref. No. 37

17



Twin Bag Grass Catcher - Hilch Group

i R

WNOTE: Usa standard hardware
1orque spec, chart unlags

otharnwise notad.

18



Mig. Nos, 1691767, 1691741

Twin Bag Grass Catcher - Hifch Group

Rat. Part
Ho. No. Ciy. Descrlption
1 1703745 1 SUFFORT, Upright
2 192015 2 CAPSCREW, Hex Hd., 3/8-18x 1-1/4
3 102004 1 PIN, Round Hd,
4 1703744 1 BRACKET, Lower Hiich
3 18245840 8 WASHER
G 1221210 4 CAPSCREW, Hex Hd,, 3/8-16 x 1
7 1916965 10 LOCKWASHER, Spring, 38
a 1916950 10 NUT, Hex, 3/8-16
g 1703743 2 SUPPORT, Side Hitch
10 19214574 4 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
1 iFei 2 1 CLIP, Safety Pin
12 1665699 4 SPACER
13 1918344 4 WASHER

19



=%
2
&G
3
U g
T %
. S
5 i
- X
s :
L= :
3 i
Il
g5 5
He i
m g
e
__: b7}
o a
: J5 8
=) "
E Tw.m
m .
5=
m Z 2o
-~
=
=
(=]
(4]
[
Tepenes
|
foy __
__. 1
oy f
T t
ooy
.
1 I
[ 1
P ‘
[ 1
[ '
H !
__ P
' |
H 1
o
! f
T 1
)
f g
)
e
T
Ll
.
.
td
\...




Mig. No. 1691791

Turbo Twin Bag Grass Calcher - Tube Group

Hef. Part

Ho. Mo. Qty. Deszcripilon
1 1704283 1 TUBE, Upper
2 1928919 2 NUT, Hex
3 1910931 4 WASHER, Plain
4 1830531 2 SCREW, Truss Hd., #i0-32 x 12
5 1930841 i WUT, Hex, Flange Lock, 1/4-20
6 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
7 1707712 1 TLIBE ASSY., Lower {Inel, Ref. Nos. 8,9 & 10}
8 1705063 1 CLIP, Spgring
a 910542 2 RIVET, Pap

10 1910531 2 WASHER

21



36" & 42" Snawlhrowet Hiteh - Hiteh Group

Hgas

| 1815 20 |

17

MOTE: Use standard hardware
Lorque spec. chart vnless
ctherwisg noled.

a2



Mfg. No. 1691829

3s" & 42 Snowithrowsr Hitch - Hitch Group

Ref. Part
No. N, Qty. Bescription
1 106245 1 PIM, Clevls
2 1816965 4 LOCKWASHER, 3/
] 162115 2 BELT STOF
4 1824840 10 WASHER, Flain, 5116
5 iTi24r i PULLEY
& 1582287 3 SPACER
7 1922130 1 CAPSCREW, 3/8- 16 x 2-1/4
8 1704731 1 PIVOT, Bracket
9 1920415 2 CAPZCRAEW, 3/8-18x 1-1/4
10 1918550 L HUT, Hex, Full, 3/8-16
11 156308 i PIN, Clavis, 3/8
12 1707455 1 SUPPORT ABM., Rear
13 176012 4 CLIP, Spring
14 1704703 1 FUSHBAR ASSY,
15 1960244 1 SCREW, Whizlock, 3/8-16 x 2-3/4
16 1704732 1 SPACER
17 1666287 1 PULLEY ASSY., w/Bearing
{Incl. Ret. Mos. 18, 13, 20
18 1 PULLEY (Order Ref. o, 17)
19 B27EI5 1 RING, Retaining
0 1706897 1 BEARING
oj | 1704707 1 ROD, Latch
22 1924971 1 CAPSCREW. 3/8-16 x 1-3/
23 1666204 1 SPACER

23



38" & 42" Snowlhrawer Hitch - Brackst & Lift Aod Group

**1906
Mount o back
of seat deck.

\31
1 %/

After belt tensionis adjusted,

hook end of rod (Rel. No. 20)
Thrgugh spring cllp.

L
A

W
MOTE: Lse standard hardwaras
lorque spec. chart unless
otherwise noted.

24



Mig. No. 1691823

367 & 42" Snowthrower Hitgh - Brackef & Lift Rod Group

Raf. Part
No. MNo. Cy. Dascription
1 1960033 2 CLIP, Spring
2 1665887 1 ROD, Lift
3 1828721 2 SETSCREW. 56 x 1/2
4 171011 1 SPRING
5 171679 1 GUIDE AS2Y., Rod
6 8031007 2 COLLAR, Set
7 177565 2 CLIF, Frame
8 1920676 4 CAPSCREW, Hax, 7146 x 1
9 1920415 2 CAPSCREW, 3/8-15 x 1-1/4
10 174242 2 SPACER
11 1930650 4 LOCKNUT, Hex, Fange, 7M16-14
12 1916965 3 LOCKWASHER
13 1915950 3 NUT. Hex, Full, 3/8-16
T4 1930651 1 LOCKNUT, Hex, Full, 3/8-16
15 1960268 1 CARRIAGE BOLT, 3/8-16 x 1-1/4
16 1704743 i TRUNNION
17 1524840 1 WESHER, Plain, 5/16&
18 1705838 1 GUICE, Spring
19 1668282 1 SPRING
20 1704741 1 ROD ASSY., Adjustment
21 1678241 1 BEET
2z 158227 1 ESPACER
23 1821333 1 CAPSCREW, Hex, 5A16-18 x1
24 |173T2 1 MUT, Hex, Full, 5/16-18
25 1625651 1 FPIM, Hitch
26 18189381 2 WASHER, Flain
27 TeEa241 1 CHAIN, 4-Link
28 1817356 1 LOCKWASHER, 516
29 1704757 1 ERACKET, Spting Anchor
30 176012 1 CLIP, Spring
a1 17N GO0 2 HEFRLECTOR

25



Manuaf Lift Lever

Hga2

-
!

MNOTE: Use stendard hardware
torque spec. chart unless
otherwise notod.

26



Mlg. No. 1691832

Marnuaf Lift Lover
Ref. Part
Ho. Na. Qty. Descripticn
1 1650157 1 BUTTON
2 156209 1 GERIP
2 1r0Erig 1 LIFT LEVER ASSY.
4 19276049 1 FOLL PIN
] 1934953 1 PLSHNUT
& 1667286 1 SPRING
7 1657648 1 LEVER LATCH
g 1667290 1 LATCH ROD
) 1704351 4 FASTEMER
10 1704715 1 UFT BRACKET GUIDE
11 1704716 2 SPACER
12 1918438 G MUT, Hex, SA6-18
13 1923325 4 CAPSCHEW, Hex Hd., 5/16-18 x 7/8
14 1704713 1 BRACKET, Lift Assy.
15 1911386 3 WASHER, Flat
16 1960033 3 CLIF
i7 1704712 1 BRACKET, Lift Plvat
18 1665531 1 LIFT QUADRANT
13 1921877 2 CAPSCREW, Hex Hd, SA&-18x1-14



427 Snow/Dozer Blade Hifch

Hza

MOTE: Usa standard hardware
trgue spec. chart unless

otherwize noted.

28



Mig. No. 1681833, 1692039

427 Snow/Dozer Biade Hitch
Ref. Part
No. No. aty. Pescription
1 1928721 2 SETSCREW, 51618 x 1/2
2 BOZ1007 2 COLLAR, Set
3 171679 1 GUIDE ASSY, B
4 1710141 1 SPRING
5 1665867 1 ROD, Lift (Mfg. Mo. 1691833 Only)
17O7o42 1 ROD, Lift (Mfg. Mo. 1692039 Only)
3] 1960033 3 CLP, Spring
7 19271332 1 CAPSCREW, Hax, 51618 x1
B 1704757 1 ERACKET, Spring Anchar
9 1877356 1 LOCKWASHER, 516
10 1917372 1 MUT, Hex, Full, 51618
1 1655651 1 PIM, Hiteh
12 1919381 2 WASHER, Plain, 516
13 176012 2 CLI P, Safaly
i4 1669241 1 CHAIM, 4-Link
i5 1675232 1 SFRING
16 1678548 1 Pl M, Pivot
17 1708115 1 PUSH BAR 255Y,
18 1603602 1 PIN, King
19 1704707 1 ROD, Latch
20 1709813 2 BAR STOP.{Mfg. No. 1692039 Cnly)
21 1960373 a SCREW, Hex, Taptite, 51618 x 1

(Mig. Ne. 1692032 Only)

29



Frort Courterwaight

2045

Weight Box

G &

NOTE: Use standard hardware
torque spe, chart untess
otherwise noted,




Mig. No, 1891837

Fromt Courterweight
Aat. Part
No. No. Gy, Bescription
1 176012 1 SAFETY CLIP
2 1 WEIGHT ASSY. (Order Whalegoods {1691837)
(Incl. Ref. Nos. 1 - 3)
3 1704792 1 ROD, Hitch
Mfg. No. 1691838, 1692102
Waight Box
Ref. Part
No. No. Qty. Description
1 1663404 1 COOR
2 1 WEIGHT BOX{Order Whalegoods 1691538 or 1682102)
{Incl. Raf. Nos. 1 -10)
3 176012 1 SAFETY CLIP
4 1920415 2 CAPSCREW, 3/B-16x 1-1/4
a 18243240 2 WASHER
G 1658227 2 SPACER
i 1928352 2 NLUT, Whizlock, 3/8-16
& 1960033 1 CLIF
g 1713337 2 FOAM PADS (Még. No. 1691838 Oni
i0 102004 1 PIM

A



38" & 44" Turbo Assy. - Housing Group

4\ DANGER

w2130
3
_ B
Mounting holes for 44™
Turbg Brackel Assy,
[(Ret, Mo, 20). , 5
4
Mounting holes for 38 Turbo
Bracket Assy. {Bed, No. 205,
17
18 (38"
%/33 {44")

SHUT DFF MOWER
AND TRACIOR
BEFGRE SERVICING

AND MOWER.

ROTATING BLADES

GR CLEANING BLOWER

Reil. Mo, 33

MOTE: Use standard hardware

torque spec. chart unlass
otherwise noted,

-
-
o Mounting holes
N for 38" Turbo.
-0
i
]

%/TB

San Tuebno Pullay
& Belt Group

Mounting holes
for 447 Turbo.

20



Mig. No. 1621867, 1691868

38" & 44" Turbo Assy. - Housing Group

Hel. Part
Mo. No. Qty. Descriptlon
1 1935045 & NUT, Flange, Whizlock, 5/16-18
2 1980252 1 CARRIAGE BOLT, 1/4-20 x 5/8
3 1920397 b NUT, Hax, Mylack, 1f4-20
4 15305641 1 NUT, Hex, Flange Lack, 1/4-20
5 1821959 3 CAPSCREW, Hex, 1/4-20 x 5/8
{Qty. 4 on Mig. Mo. 1691368, 44
G 1705267 1 PLATE, Cover
7 1531333 8 CARRIAGE BOLT, 5/16-18 2 3/4
{Chy 8 on Mfg. No. 1691868, 447
| 1960472 2 SCREW, Truss Hd._, 1/4-18 x 5/8
9 1931355 1 CARRIAGE BOLT, 3/8-16 % 2-1/4
10 1678435 1 BELT STOP
11 1924874 1 WASHER, Flat
12 1917356 1 WASHER, Spring Lock, 516
13 1917372 1 MUT, Hax, 516
14 1924361 1 WASHER, Flat
15 1676148 2 BUSHING
i6 1794314 1 FITTING, Gteass
v 1668500 1 BRAGKET, Anchor, Spring
18 192334 3 CAPSCHREW, Hex Hd., 1/4-20 x 3/4
flty. 2 on Mig. No. 16313868, 44"
18 1857490 1 SPRING, Tanslan
20 1704083 1 BRACKET ASSY., Turbo
21 1920415 1 CAPSCREW, Hex Hd., 3f8-16 x 1-1/4
22 1924840 2 WASHER, Flain
23 1708030 1 IDLER PLULLEY ASSY.
24 1833282 i WASHER, Flat
25 1860251 2 NUT, Hex, Jam, Center Lock, 3/8-16
26 1924840 1 WASHER, Flat
27 1706284 1 LEVER ASSY, Turba {Incl. Ref Nos, 15 &16)
28 1676833 1 SPACER
29 1706634 1 PULLEY, Oriven
30 1828651 1 SBETSCHREW, Hex, Sockel Hd ., 5/16-18 x 516
M 1706465 ] PLATE ASEY.
32 SE0403 1 KEY, Woodnaff, Modified
33 19240049 1 CAPSCREW, Hax Hd., 1/4-20x #/8
(Mig. No. 1651868 Only}
34 1700258 1 DECAL, Danger, Blower
L) 1665832 4 EEARING, Retainer
a6 108202 2 BEARING
a7 1933038 3 PUSH NUT, 3/&
38 1706631 1 FAMN ASSY., 5 Blade
39 1960256 1 SCREW, Truss Hd.., 1/3-18 2 1/4
4 1705402 1 FAN HOUSING (Incl. Ref. No. 24)
41 1925003 1 CAFSCREW, Hex, Taptite, 1/4-20 % 1/2

Mig. Mo. 1691868 Only)

33



38" Turbo Assy. - Arbar & Deffector Group

MOTE: Usa standard hardware

lorque spec. chart unless

otherwise noted.

I i
¢ A

34



Mfg. No. 1691867

38" Turbo Assy. - Atbor & Deflector Group

Ref. Pan
No. Ho. Gty. Description
1 1705141 1 BELT
2 17047859 1 BELT GUIDE, Turbe
3 1917372 4 HUT, Hex, 5/16-18
4 1917356 4 LOCKWASHER, 5/16
5 1923352 1 MUT, Hex, Canter Lock, 5/16-18
B 1679153 1 MUT, Wing Assy, 516
7 17047859 1 BRACE, 33
B 1705084 1 SPRING LATCH
9 1919381 1 WASHER, Ral
10 1960318 1 CAFSCREW, Hex Hd, 511618 x 2-1/2
11 1924858 2 SCREW, Taptite, 5/{6-18x 1/2
12 17047659 i PULLEY ASSY., Turbo
13 172845 1 BELT STOP
14 1916850 1 NUT, Hex, 3/8-16
15 1916965 1] LOCKWASHER, 3/2
16 1924840 3 WASHER, Flat, 3/8
17 1230600 2 SCHEW, Taptite, 5A5-18x i-1f2
15 1960223 1 CARRIAGE BOLT, SM&-18x 1-1/4
19 1704881 1 BRACKET ASSY., Cut-off
20 1666294 1 SPACER
2 1705308 1 BRACKET,"L"
i) 1931333 2 CARRIAGE BOLT, 5/16-18 x 544
23 1931277 2 NUIT, Hex, Flange, Whizlock, 5{16-18
24 1705066 1 PIVOT ASSY., 358"
25 1705716 1 ROD, Deflsctor
25 1960404 4 SCREW, Truss Hd., #10-24 x 34
27 1933895 4 NUT, Nylack, #10-24
25 1704788 1 BRACKET, [dler, Turkd
20 1705044 1 PULLEY ASSY., Idler
30 1921571 1 CAPSCREW, 3/6-16x 1-1/4
) | 1713540 1 ROLLER

35



44* Turbo Assy. - Arbor & Deflector Group

41

Zxisting
nardware,

Existing

hardwara,

M
a
1
W4
"%
b1
,_.___
A
L [}
1 1
. yL
3 11
¥ oF
I if
| 1
| "_
1 1
I Iy
| Iy
1 :
| :
1 :
' !
Lo
| |
- )
r _____
! 1)
1 1
3 T
1 rl
] 1
/ '
i
r
rl
! It
i
_._
)
__.__
o

Existing hardware,

21



Mig. No. 1691868

44" Turba Assy. - Arbor & Deflector Group

Hef. Part
Na. No, Qby. Description
1 1705142 1 BELT
2 19212 1 CAPSCREW. 5/16-18 x 1-1/2
3 1919325 2 WASHER, Flat
4 172845 1 BELT STOF
& 19603158 1 CAPSCREW, Hex Hd., 5/18-18 x 2-1/2
& 1919351 3 WASHER, Flat
7 1705064 1 SPRING LATCH
8 1828003 1 SCREW, Taptite, 1/4-20 % 1/2
g 1678435 1 BELT STOP
10 1704882 1 ANCHOR, Turbo, 44"
1 1917356 2 LOCKWASHER, 5718
12 1eivare 2 MUT, Hex, 5/16-18
T3 1679163 1 NUT, Wing Assy., 516
14 1923362 1 NUT, Hex, Centetlack, 516-18
15 1927531 1 CAPSCREW, Hex Hd., 7/16-14 x 2
16 1704786 1 PULLEY ASSY., Turha, 44"
17 1919438 1 NUT, Hex, Wylock
18 1705279 1 SHIELD ASSY., Belt
19 1705123 1 STUD, 5/16-18 % 5-13/84
20 18923325 2 CAPECREW, Hex Hd., 5/16-18 x 7/&
21 1860223 1 CARRIAGE BOLT, 9/16-18x 1-1/4
28 1704880 1 BRACKET ASSY., Cut-off
22 1666294 1 SPACER
24 1705308 1 BRACKET."L"
2h 18931333 1 CARRIAGE BOLT, 511618 x 34
26 1705070 1 PIVOT ASSY,, 44"
27 1921277 3 MUT, Hex, Flange, Whizlock, 5/16-18
28 1931648 i SCREW, Hex, Whiziock, 5116-18 % 1/2
29 1705716 i ROD, Deflactor
30 1860404 4 SCHEW, Truss Hi,
31 1933896 4 WUT, Nyloek, #10-24
32 1710703 1 SPACER
33 1704768 1 BRACKET, fdler, Turbo
34 1706277 1 LATCH, Belt Cover
KH 1924340 2 WASHER, Flat
36 1921969 1 CAPSCREW, 3/8-16 x 1-1/2
37 1705044 1 PLLLEY ASSY., [dler
I8 1M G265 1 LOCKWASHER, 3/8
349 1916050 1 MUT, Hex, 3/8-16
40 1924319 1 WASHER, Flat, 1/4
LY 1713540 1 ROLLER

37



(uad Bagger Dump Carl - Cart Group

1708

MOTE: Use slandard hardwara
torgue spac. chart unless
otherwise noted.

38



Mig. No. 1691869, 1692031

Quad Bagger Durmp Cart - Cant Group

Ael. Fart
Ne. Ho. Qty. Descrlption
1 1708239 1 TAILGATE
2 1823114 2 CAPSCREW, 1/2-13 x1
3 1921958 2 CAPSCREW, Hex, 1/4-20 x /2
4 1708238 1 BOX
5 18930644 2 LOCKNUT, Hex, Flanga, 1/2-13
8 1703334 1 BRACKET, Fivot, LH.
7 1521219 8 CAPSCREW, Hex
g 1703336 1 FRAME
) T67GEa2 2 WHEEL, Swivel
19 1824840 8 WASHER, /8
11 1917378 8 MUT, Hex, Lock, 3/8-16
12 102004 2 PIM, Cleyis, 1/2x 1-142
13 176012 2 PIM, Safety
14 1916622 2 MUT, Hex, 1/4-20
15 1916964 2 LOCKWASHER, 1/4
16 1707 ES 1 HANDLE, Lift
17 1921977 1 CAPSCREW, 5/16-16 x 1-1/4
18 1919326 2 WASHER, 516
19 177649 2 WASHER, Spring, Special, 516
20 17007 ES 1 HAMDLE, Latch
21 17372 1 MUT, Hex, Full, 5H6-18
22 1920161 1 MNUT. Hex, Jam, 51618
23 1703335 1 BRACKET, Pivat, R.H.
24 1703370 1 DECAL, Max. Capacity

39



Quad Bagger Dump Cart - Hitch Group

Hz124

19

40



Mfo. Mo, 1691865, 1652031

Chsad Bagger Oump Cart - Hiteh Group

Ref. Part
Ho. Ho. Qty. Description
1 1821176 1 CAPSCREW
2 860154 2 WASHER, Plafn, 12
3 1705781 1 PIVOT, Plate, Hitch
4 1703211 1 SPACER
5] 1705780 1 SUPPORT, Plate, Hitch
= 17057892 1 SPACER
7 176012 1 PIM, Safely
a 1930644 1 LOCKNUT, Hex ,Flange, 1/2-13
g 1920415 2 CAPSCREW, 3/8-16 = 1-1/4
10 1524940 2 WASHER, Plain, 3/8
11 158227 2 SPACER
12 1930651 2 NUT, Hex, Lock, 3/8-18
13 1708067 1 BRACKET, “U" Hitch {Mfg. No. 1892031 Only)
14 1960379 2 WUT, Hex, Lock Esna, 1/2-13 (Mig. No. 1622031 Only)
15 1920325 2 CAPSCREW, Hex, 1/2-13 x1-142

{Mfg. No. 1682031 Only)

41



Quad Bagger

e
ok N
N .

”gr‘
L]

.
4
.-f' "
—_— LT
- A —
e b
1
;
-
] il
L i
1hial @
e
\n._\_ -

42

el ]
b -]

MNOTE: Usc slandard hardware
torque spec. chart unless
olhorwise noted,



Mig. No. 16918710, 1692031

Quzd Bagoer
Raf. Part
No. Mo. Gy, Dascription
1 17057583 i HOCD
2 17021568 4 BASKET, Grass Collzctor (Mfg. No. 1691870 Only)
1703373 4 BAEBKET, Grass Collector (Mf. No. 1682031 Qnily)
3 1830641 1 MUT, Hex, Flange, Lock, 1/4-20
4 19602582 1 CARRIAGE BOLT, 1/4-20 x 5/8
5 1705142 1 TUBE ASSY., Lower (Incl. Ref. Nos. 11 &12)
5 1830531 2 SCREW, Trugs He., #10-32 % 142
Fi T 0031 4 WASHER, Flain, #10
&8 1920919 2 HUT, Hex, Washer Asgy., #10-32
e 1705778 1 TUBE, Upper
10 1707681 1 SUPPORT, Tubs
i1 1705063 1 CLIP, Spring
12 1673320 P RIVET, Pop
13 1705282 1 CORD

43



40" Snowthrower Hifch - Bracket & Manual Lift Rod Group

e

MOTE: Use standard hardware

torque spec. chart unless

otherwise noted.

46



Mfg, No, 1692047

40" Snowthrower Hitch - Bracket & Manual Lift Rod Group

Ref. Part
No. Ha, Qty. Dascription
1 1960033 2 CLIF, Spring
2 16685887 1 ROLD, LI
3 1828721 2 SETSCREW, 5A6x 1/2
4 1710141 1 SPRING
5 171679 1 GLIDE ABSY., Rod
e 8021007 2 COLLAR, Set
7 177565 z CLIP, Frama
8 1920676 4 CAPSCREW, Hex, 7AB x 1
a 18230415 2 CAPECREW, 3/8-16 x 1-1/4
10 174242 2 EPACER
i1 1830650 4 LOCKNUT, Hax, Flange, 7/16-14
12 1916965 3 LOCKWASHER
13 1916250 3 HUT, Hex, Full, 3/8-18
14 1930651 1 LOCKNUT, Hex, Full, 3/8-16
15 1960268 1 CARRIAGE BOLT, 3/8-18 x1-1/4
16 1704743 i TRUNION
17 1924940 1 WASHER, Plain, 5/16
15 1705838 i GUIDE, Spring
13 1668282 1 SPRING
20 1704741 1 HOD ASSY., Adjustrrent
21 1707522 1 ARM, Suppont
2e 1658227 1 SFACER
23 1921333 1 CAPSCREW, Hex, 5A16-18 x1
24 19917372 1 NUT, Hex, Full, 5/16-18
2h 1655651 1 PIM, Hitch
26 1919381 2 WASHER, Flain
27 1669241 1 GHAIM, 4-Link r
28 1M 7356 1 LOCKWASHER, 5116
29 1704757 1 BRACKET, Spring Anchor
30 176012 1 CLIP, Spring
3 1701800 2 REFLECTOR

a7



Grass Mulcher & Leaf Shredder Kit - 28" Mower

HE2a0

9B



Mfg. Mo, 1892089

Grass Mulcher & Leal Shredder Kit - 358" Mower

Hef. Part
MNo. Ha. Qty. Description
1 1708006 1 BAFFLE, Discharge
2 1631333 5 CARRIAGE BOLT, 51618 x 3/4
3 1917356 ¥ LOCKWASHER, 516
4 1H7arz ¥ WNUT, Hex, 5f16-18
5 170A064 1 BAFFLE, Mul:hing
*g 1707684 B SHREDDERS, Lead
*7 1919438 8 NUT, Hex, Plastite, 5/16-18

* Avallable as a replacement kit undar part no. 1686604,
Contains gty. 8 each cf Ref. No. 6 & 7.

43



Grass Mulcher & Leaf Shreddor Kif - 44" Mower

=2eaT

WNOTE: Use standard hardware

torque spec. chart Unless

otherwise nioted,

50



Mlg. No. 1652080

Grass Mulcher & Leaf Shredder Kit - 447 Mower

Ref. Part

Ho. No. Gy, Descrlption
i 1708072 1 'BAFFLE, Frant, LH.
2 1708069 1 BAFFLE, Frant, R.H.
3 1708074 a2 DEFLECTCR, Rubber
4 1708068 1 BAFFLE, Discharge
o 1931333 13 CARRIAGE BOLT, &A8-18x3/4
a 1917356 15 LOCKWASHER, 5/18
i 1917372 15 NUT, Hex, 5/16-18

*4 1707684 6 LEAF SHREDDERS

*Q 1919438 4] WU, Hex, Plastite, 5/16-18

* Available as a replacement kit under part no. 1686609,
“ontains qty. Beach of Ref. No. 8 & 9,

51



40" Snowthrower - Frame, Drive & Auger Group

*2630

52



Mg, No. 1882356

407 Spowlirawer - Frame, Drive & Auger Group

Ref. Par
No. HNa. Qty. Deasription
1 1713676 1 FRAME ASSY.
2 1713677 1 GEAR BOX
3 1922648 3 CAPSCHREYY, Hex MHd., 3/8-18x 4, (3r. 5
4 1916965 5 LOCKWASHER, 3/8
5 1916350 ] MUT, Hex, 3/8
&1 1713678 1 FAM ASSY,
7 1712679 1 KEY, Bmm x 7mm x 35mm
i 1960347 1 SAPSCHEW, Hex Hd., MB-1-1/4 » 25mm
2| 1917356 7 LOCKWASHER, 5/15
10 1924940 7 WASHER, Plain, 5/16
11 1713680 1 ALUGER, 407
12 17132681 a BUSHING, Side Mount
13 1923260 4 SCREW, Lock, Flange Whiz, 3/8-15 x 374
14 1920845 4 MUT, Hax, Flange, 2-Way Lock, 3/8-16
16 1712682 1 SPROCKET
16 1713683 1 BUSHIMNG
17 1713684 1 SHEAR PLATE
18 1528601 2 SETSCREW, Hex, Socket Cup Ft., 5/16-16 x 516
18 1713685 1 SMAP RING, Extarnal
20 1713686 1 KEY, 8mm x 35mm
21 1713687 1 SHEAR BOLT, Fan, wiNylon Nut, 5mm x .8 x 40mm
22 1713666 1 COVER, Reduction, Plastic
23 17136849 1 SHAFT, Driven
24 17136890 1 SHEAR BOLT, Auger, w/Nylan Nut, 5mm x .8 x 45mm
29 1713681 3 BEARING
28 1713692 G BEARING, Flange
a7 1931548 G SCHEW, Lock, Flange Whiz, 511618 x 1/2
28 1713683 1 CHAIM, #40 x 91 Links (without connaecting link)
29 1713694 1 GUARD, Chain, Auger
aa 1931332 G CARAAGE BOLT, 5M16-18 x 5/8
b1 | 1935048 G WL, Hex, Flange, 2-Way Lock, 5{16-18
32 1713695 1 GUARD, Chain, Brive Shaft
33 1713686 1 PULLEY, Idlar
34 1713837 1 ARM, Chain Adjuster
35 1931335 G CARRAIGE BOLT, &/16-18x 1
36 18917372 é HUT, Hex, 516-18
37 1713698 1 SPROCKET, [dler
38 18925125 2 WASHER, Plain, 7/iG
29 18921871 1 CAPSCREW, Hex Hd., 3/8-16x 1-3/4
40 1713699 1 FLATE, Suppart Bearing
41 1713700 1 FULLEY ASSY. (Incl. Ref. No. 54}
42 17137 1 SHAFT, Driving
43 S0L650 2 KEY, 3M6 x 316 x 1
a4 113702 1 SPROCKET
45 18928804 2 SETSCREW, Hex, Socket, 1/4-20 x 516
45 1922130 1 CAPSCREW, Hex Hd., 3/8-16 x 2-3/4
47 1713703 1 SPACER, Idler
48 1713704 1 CHAIN, #40 x 40 Links {Incl. Ref. Mo. 53)
40 1713705 1 £D0GE, Cutting
&0 1960282 6 CARRIAGE BOLT, 5/16-18 x 3/4
51 1923362 3] MUT, Hex, Centerlock, 5/16-18
52 1713706 2 SKID SHCE
53 1704893 1 LINI, Connecting
53 1674333 2 SETSCREW, Pulley



407 Snowtfirower - Hitch Support Group

“2B51




Mifg. No. 1692356

40* Snpowlfirowsr - Hitcfr Support Group

Hef. Part
No. No. Qty. Description
1 1713708 1 BRACKET, Pivat
2 1712703 2 FLATBAR, Attaching
] 1922027 2 CAPSCREW, Hex Hd., 7A6-14 x 1-3/4
4 1618188 8 LOCGKWASHER, 7116
8 1918213 8 NUT, Hex, 7/B5-14
& irario 2 BRACKET, Support, Pivot
7 171371 1 SUPPORT, Idler
8 1821210 2 CAPSCREW, Hax Hd., 3/8-16 X 1
9 1916965 3 LOCKWASHER, 38
10 1916350 3 MUT, Hex, 3/8-15
11 1713712 1 GUIDE, Belt
12 1713713 1 FULLEY, ldler
13 192197 1 CAPSCREW, Hex Hd., 3/8-16 % 1-3/4
14 1713714 1 BRACKET, Lift Rod
15 1921212 2 CAFSCREW, Hex Hd,, 7H6-14 % 1-1/2
16 1920677 4 CAPSCREW, Hex Ho., 7HE-18 2 1-1/4
i7 1925125 2 WASHER, Plain, 7116

NOTE: Compenents for Hitch, Part No, 1692041, are on pages 43 - 47.

55



40" Snowthrower - Chute & Handerank Group

2692

56



Mfg. No. 1692356

40" Snowlhrawer - Chute & Handorank Groug

Ref. Part
Mo. Na. Qty. Descrlption
1 113715 1 CHUTE & DEFLECTOR ASSY.
2 1677181 2 KNOB
3 1713727 1 SUPPORT, Fixation
4 960175 4 WASHER, Mylon,13/32 x1 x 116
5 1531337 2 CARRIAGE BOLT, 5M6-18 x 1-1/2
;] 1915438 2 NUT, Hex, Lock Esna, 5A6-18
7 171537186 1 HAND GUARD
G 1923341 4 CAPSCREW, Hex Hd., 1/4-20 x 34
2] 1919326 2 WASHER, Plain, 5116
10 1916964 10 LOCKWASHER, 1/4
11 1916622 10 NUT, Hex, 1/4-20
12 1713717 4 PLATE, Retaining
13 1921958 5 CAPSCREW, Hex Hd,, 1/4-20x 1/2
14 1916965 3 LOCKWASHER, 3/8
15 1713718 1 SUPPORT. Worm
16 1713719 1 RING, Nylon
17 1713720 1 BUSHING, Plastic, 1-5/18
18 1713721 1 WORM, Rotation, Clockwise
19 1713722 1 SUSHING, Plastic, 1-11/186
20 1713723 i HAMDLE
21 1710434 1 GRIP, Handlz
) 1713724 1 HOOK, Handle
23 1913196 1 CLIP, Hairpin, 3/32 x 1-7/8
24 17137285 1 BRACKET, Suppori, Handle
25 1713725 1 GROMMET, Plastic
26 1920415 3 CAPSCREW, Hex Hd,, 3/8-16x 1-1/4
27 1916950 3 MUT, Hex, 3/3-16

a7



40" Snawthrowear - Lift Groug

2593

58



Mfg. No. 1682356

4" Snowlhrowsr - Lift Groug

Ref. Part
Ho. No. Oty. Description
1 1713728 1 BRACHET, Lifting, Manual
2 i CAPSCREW, Hex Hd., 1/2-13 2 1-3/4
3 1918431 2 WASHER, Plain, 1/2
o 1916966 1 LOCKWASHER, 172
5 1816051 1 WUT, Hex, 1/2-13
B 1713729 1 PLATE, Anchoring
7 821960 2 CAPSCREW, Hex Hd., 1/4-20 x 1
8 1016964 2 LOCKWASHER, 1/4
9 1916622 2 NUT, Hex, 1/4-20
10 1713730 1 ROD, Push
1 1713731 1 PN, Clevis
12 1918448 1 COTTER PIN, 3f32 » 1
13 1713732 1 FORK, Threaded
14 1713733 1 PIN, Clevis, 5/8 x 1-5/8
15 1960033 1 CLIP, Hailrpln, 1/8 x 2-2/16
16 1713734 ] BRACKET, Fixation
17 1713735 t PLATE, Retalning
18 19204115 3 CAPSCREW, Hex Hd., 3fB-16 » 1-1f4
18 1916265 3 LOCKWASHER, 3f8
20 1916950 3 NUT, Hex, 3/815
21 1713736 1 SFRING
22 19165864 1 LOCKMWASHER, 174
23 1916622 1 WUT, Hex, 1/4-20
24 1713737 1 EYEBOLT, 1/4-20 x 4
25 1713738 1 HOD, Extsnsion
25 1915726 1 NUT, Hex, 5/8-11

59






Mfg. No. 1692356

40" Snowlhrower - Decal Groug

Ref. Part
No. Ho. Q%y. Description
1 1709685 1 BECAL, Danger {Elower Chuta)
p 1709687 1 DECAL, Danger {Auger Blade)
3 1704774 1 DECAL, Caution {(Rear Whes| Waights)
4 1 DEGAL, OPE] {Not serviced)
5 1 SERIAL PLATE [Not servieed)
B 1713739 1 DECAL, Danger {Drlve Belts)
¥ 1709656 1

DECAL, Danger {Operating Procedures)

&1



Noles

62



NOTES



NOTES



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE +20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #&8
in./Lbs. in./Lbs. In./Lbs.
Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. N,
8-32 19 2.1 30 3.4 49 4.6
8-36 20 2.3 31 35 43 4.9
10-24 27 3.1 43 49 B0 6.8
10-32 31 35 49 5.5 &8 7.7
1/4-20 66 7.6 8 10.2 12 16.3
1/4-28 76 8.6 10 13.6 14 19.
5M16-18 11 15. 17 23.1 25 34.
5{16-24 12 16.3 19 25.8 25 34,
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 313 35 47.6 50 68.
7H16-14 30 40.8 50 68. 70 95.2
7He-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68. 75 102. 110 149.6
1/2-20 55 74.8 90 i22.4 120 163.2
5/16-12 65 88.4 110 149.6 150 204,
8/16-18 75 102, 120 163.2 170 231.2
5/8-11 a0 122.4 150 204. 220 299.2
5/8-18 100 1386. 180 2448 240 326.4
3/4-10 160 2176 260 353.6 356 525,
3fa-16 180 244.8 300 408. 420 571.2
7/8-9 140 180.4 400 544. 600 816.
7/8-14 155 2108 440 588.4 680 897.6
1-8 220 269.2 580 788.8 900 1,224,
1-12 240 326.4 640 8704 1,000 1,360,
NOTE: BOLT HEAD MARKING
5.AE. GRADE:
1. These lorque values are to be used for &l hardware
excluding: locknuts, self-tapping screws, thread 5 D
forming serews, sheet metal screws and socket head
satserows,
2. Recormmended seatfing torque values for locknuts: 5 @
a. For prevailing terque locknuts - use §5% of grade 5
torques.
b. For flange whizlock nuts {2nd screws) - use 135% 8 @
of grade & torques.

4. Unless otherwise noted on assembly drawings all
tarque values must meet this specification,



SIMPLICITY MANUFACTURING, INC. TP-1157-01
500 N. Spring St., P.O. Box 997 PAINTED IN US.A
Port Washington, Wi USA 53074-0997 2/94 - CCl






